x = Standard included, o = Option part

R3-G

R3-CR

R3-PRO

Part No.#

Description

120002

120022

120023

FIBERGLASS PARTS

BRC-128342
BRC-128343
BRC-128344
BRC-128345
BRC-128340
BRC-128005

2.5mm Fiberglass Shock Tower (Front) - MTS T3M

2.5mm Fiberglass Shock Tower (Rear) - MTS T3M

2.5mm Fibreglass Upper Deck (Front) - MTS T3M

2.5mm Fibreglass Upper Deck (Rear) - MTS T3M

2.5mm Fiberglass Chassis + Composite Lower Arm - MTS T3M
Suspended Servo Arm - Firbreglass 2.5 mm (1)

X X X X X X

CARBON FIBER PARTS

BRC-128244
BRC-128245
BRC-128246
BRC-128247
BRC-128240
BRC-128222
BRC-128223
BRC-128215
BRC-120202

2.0mm Carbon Fiber Upper Deck (Front) - MTS T3M

2.0mm Carbon Fiber Upper Deck (Front) - MTS T3M

2.0mm Carbon Fiber Upper Deck Reinforced (Front) - MTS T3M
2.0mm Carbon Fiber Upper Deck Reinforced (Rear) - MTS T3M
2.0mm Carbon Graphite Chassis + Composite Lower Arm - MTS T3
3.0mm Carbon Graphite Shock Tower (Front) - MTS T3

3.0mm Carbon Graphite Shock Tower (Rear) - MTS T3

Servo Mount 2.0 (1)

Suspension Mount Holder - 3 Holes

X O O O O o o o o

X X X X X O O X X

X X X X X O O X X

DOUBLE-SIDE MID MOTOR MOUNT

BRC-125228
BRC-125229
BRC-125226
BRC-125227
BRC-127035

Aluminum Solid Layshaft (Narrow) 4.0 - MTS T3M
Aluminum Solid Layshaft (Narrow) 5.0 - MTS T3M

20T Fixed Pulley (Narrow) - MTS T3M

Aluminum Motor and Spur Gear Shaft Mount - MTS T3M
117T Synchronoua Belt Short - 351 (1)

X X X X O

X X X X O

X X X X O

ANTI-ROLL BAR

BRC-129114
BRC-129116
BRC-129118
BRC-129212
BRC-129214
BRC-129216
BRC-129218
BRC-121074
BRC-121149
BRC-924901
BRC-129106

1.4 Front Anti-Roll Bar (1)

1.6 Front Anti-Roll Bar (1)

1.8 Front Anti-Roll Bar (1)

1.2 Rear Anti-Roll Bar (1)

1.4 Rear Anti-Roll Bar (1)

1.6 Rear Anti-Roll Bar (1)

1.8 Rear Anti-Roll Bar (1)
Composite Anti-Roll Bar Holders
4.9 *13.5 mm Ball Joint - Open
4.9*5* 10 mm Ball Head (4)
Front and Rear Anti-Roll Bar, complete set

O O OO OO oo o oo

O O O O O O O o o o o

O OO X OO0 OO o o o

SEPARATED SUSPENSION MOUNT

BRC-125106
BRC-125109
BRC-125117
BRC-125111
BRC-125112

Suspension Mount Holder (F/F) (1)
Suspension Mount Holder (R/R) (1)
Suspension Mount Holder (FR,RF) (2)
Suspension Mount Holder (FF) - 0.5 mm (1)
Suspension Mount Holder (RR) - 0.5 mm (1)

O O X X X

O O X X X

O O X X X
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BRC-125113
BRC-125114
BRC-125115
BRC-125116
BRC-125118
BRC-125119
BRC-125120

Suspension Mount Holder (FR,RF) - 0.5 mm (2)
Suspension Mount Holder (FF) -1 mm (1)
Suspension Mount Holder (RR) - 1 mm (1)
Suspension Mount Holder (FR,RF) - 1 mm (2)
Suspension Mount Holder Complete Set
Suspension Mount Holder Set - 0.5 mm
Suspension Mount Holder Set - 1.0 mm

0

O O X O O o

0

O O X O O o

0

O O X O o o

SHOCK ABSORBER

BRC-160345
BRC-124133
BRC-124132

Shock Absorber Set 17 mm (Hard) 13 x 45 mm (2)
Piston 3-Holes 11 mm (4)
Piston 2-Holes 11 mm (4)

o X

x

o X

LOWER CG SHOCK RETAINER

BRC-124045
BRC-124012
BRC-124013
BRC-124014

Shock Spring Collar 5.5 mm - PA (4)

Alu. Shock Spring Collar - Standard (4), applicable to Xray T4
Alu. Shock Spring Collar - 1.0 mm (4), Lower CG 6061T6
Alu. Shock Spring Collar - 3.0 mm (4), Lower CG 6061T6

o O o X

O O O X

O O O X

C-HUB STEERING

BRC-121042
BRC-121044
BRC-121031
BRC-160147

Composite C-Hub (Left and Right) 2° (2)
Composite C-Hub (Left and Right) 4° (2)
Composite Steering Block (2)

1/10 CVD Universal Joint 47mm 3.0 pin (2)

X X O X

X X O X

BEARING MOUNT STEERING BLOCK (WITHOUT C-HUB)

BRC-118239
BRC-121179
BRC-123702
BRC-123704
BRC-123706

1/10 CVD Universal Joint 40 mm - 2.0 Pin S2 (2)

8° Steering Block Left and Right (2)

Steering Block Holder (Left & Right) Caster 2° - H10
Steering Block Holder (Left & Right) Caster 4° - H10
Steering Block Holder (Left & Right) Caster 6° - H10

o O

o

O X O X O

ALLOY STEERING ARM

BRC-125014
BRC-121097
BRC-123002
BRC-120051
BRC-121076

Steering Plate (1) - Aluminum

Steering Plate (1)

Aluminum Steering Post 16.5 mm (2)
Steering Arm Set, Aluminum (Upgrade parts)
Steering Arm - Left + Right

X O X X O

X X X O

BATTERY HOLDER

BRC-121187

Battery Holder 47 mm (2), Front and Rear

X

ADJUSTABLE BATTERY HOLDER

BRC-125801
BRC-128248
BRC-123058
BRC-123059

Battery Mount Holder Complete Set

Battery Mount Holder 2.0mm Carbon Fiber, MTS T3M
Battery Shim 1.0mm POM (for 25H batteries)

Battery Shim 2.5mm POM (for 23.8H batteries)

o O O o

O O X O

o O X X




x = Standard included, o = Option part R3-G | R3-CR |R3-PRO
Part No.# |Description 120002 | 120022 ] 120023
ALUMINUM COOLING FAN MOUNT
BRC-125420 |Cooling Fan Mount 30 mm - 40 mm X X X
TRANSMISSION SHAFT
BRC-160031 |Front Solid Axle Set-10 * 7.5 * 3.1 slot (2) X X
BRC-163030 |Differential Cup 10 * 3.1 slot Black (2) X X
BRC-163031 |Front Solid Axle Outdrive 10 * 7.5 * 3.1 (2)
TRANSMISSION SHAFT (S2 SPRING STEEL)
BRC-123011 |Differential Cup 10 * 3.6 Slot (2) - S2 0 0 X
BRC-160131 |Front Solid Axle Set - 10 * 7.5 * 3.1 slot (2), Red - S2 0 0 X
BRC-163131 |Front Solid Axle Outdrive 10 * 7.5 * 3.1 Red S2 (2) 0 0
SPUR GEAR, DIFF DEAR, PULLEY GEAR AND PINION GEAR
BRC-121063 |Belt Pulley 38T (1) X X X
BRC-121067 JComposite Rear Differential Case and Cover X X X
BRC-994084 |Spur Gear 48 Pitch 84T (1) 0 0 0
BRC-996116 |Spur Gear 64 Pitch 116T (1) 0 0 0
BRC-990110 |Gear Set - Plastic X X X
ALUMINUM PARTS (6061T6)
BRC-125012 |12mm Wheel Hub (4) 0 0 X
BRC-125013 J12mm Wheel Hub (4), Aluminum X X
BRC-125104 |Bearing Sleeve Plate 2017 (L+R) 0 0 X
BRC-125201 JAlu. Front Bulkhead - MTS T3 0 0 0
CVD AND TURNBUCKLES
BRC-920520 M3 * 20 mm Adjustable Turnbuckle, Black (2) - Steel X
BRC-920532 |M3 * 32 mm Adjustable Turnbuckle, Black (2) - Steel
BRC-920536 M3 * 36 mm Adjustable Turnbuckle, Black (2) - Steel
CVD AND TURNBUCKLES (S2 SPRING STEEL)
BRC-920320 |M3 * 20 H3 mm AdjustableTurnbuckle S2, Red (2) 0 0 X
BRC-920322 |[M3 * 22 H3 mm AdjustableTurnbuckle S2, Red (2) 0 0 0
BRC-920336 M3 * 36 H3 mm Adjustable Turnbuckle S2, Red (2) 0 0




